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Sample name : Li-lon Polymer Battery

LRy : EETRAYER

Model

ites)

BL1200F7034452S1PQAN

Applicant
SR

GlobTek,Inc.

BRYISL IR B 43 BR A 7

Shenzhen LCS Compliance Testing Laboratory Ltd.
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1.2m Drop Test Report

1. 2K R R IR &
Report NO ....ooovveeiiieiii
P o LCS200528135ASB
B S el
Tested by (+ signature) .................... | AlisaLi
Checked by (+ signature) ................. | Lilia Zhang
G002 WO -
Approved by (+ signature) ...............: |Hart Qiu
Eiin O 22 W 1 1 5 &
Contents.......oouveeeieeeeeeeel g
ages
[C S e
Date of issue .........ccoooevvivviiiill 2020.06.11
BRB o
Testing Laboratory Name ................: | Shenzhen LCS Compliance Testing Laboratory Ltd.
TRRSZIEZE s | RIISL I 3 PR T
Address .........cooevveeeeeeeeveeennenn.... | Room 101, 201, Building A and Room 301, Building C, Juji Industrial Park,
HHE s L Yabianxueziwe, Shajing Street, Bao'an District, Shenzhen, Guangdong, China
I REARITELZX Y HEAEELZEFEEE T EAZ101. 201, CH301
Applicant's Name .............cccccevevnnnl
GlobTek,Inc.
E T T e
AdAress ..o 186 Veterans Dr. Northvale, NJ 07647 USA
HUBE e
United nations “recommendations on the TRANSPORT OF DANGEROUS
TestStandard ......ccovvvvvvvvvveve.....- | GOODS” model Regulations (20th Rev. Edition) special provisions 188.
?ﬂﬂiﬁﬁ“fﬁ .......................................... | BEEE «%{ﬁgﬁﬁ%@gﬁg@@ﬁ:{:}—;mﬁy@jg ST/SG/AC.10/1/Rev.20
1883 ) -
Date of performance of test.............
. 2020.06.08~2020.06.09
TRBITHI oo
Result ..o | Pass
G e, PN
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Battery name Li-lon Polymer Battery Type
91044 T 5 A L T e BL1200F7034452S1PQAN
Nominal voltage Rated capacity
R LU 7.4V o) 1200mAh, 8.88Wh
Number Trade mark G|°ngk? Inec..
P AR 180PCS RitF G
Packaging weight Packaging dimensions ot
A 9.00kg AL R AF (LAWAT) (365*230*160) mm
Outer packing Corrugated case Inside packing Blister tray
CINEES FLARARAE RS W IR
Type of packing Cells or batteries only
(OE- Y FAhAZ Han L
Net quantity of batteries
per package 8.01kg
LA I
Test item 1.2m drop test
I H 1. 22K Bk i
. 1.2m drop test1.2KBcV& MR
Environmental conditions ¥1%4/4:: Temperature #iE (20+£5) C, R.HMHXEE<75%
Name of Equipment Jlli{#% % : Free fall tester 7% 3 HL No. 45 : LCS-S-099
No. Test item Test method Result Remark
aiae) REINAE R &R #IE

United nations “recommendations on the
TRANSPORT OF DANGEROUS GOODS” model Pass
Regulations (20th Rev. Edition) special provisions 188. P --
(R [ 56 T fG 16 Se Wi i i — M JE A =
ST/SG/AC.10/1/Rev.20 1883K)

1.2m drop test
1. 22K Ry Ik

Drop positioni % J7 14 :

Drop position Top Front Side Edge Angle
BV 7 1] TH U TH ] 7 il
Status ~ ho ~ /. ~
IR A &% /Pass &% /Pass &i%/IPass &% /Pass &#%/Pass

Testing requirements description i % 5K ik :

The package of batteries is dropped from 1.2m 5 times per package. Each package is capable of withstanding
a 1.2m drop test in any orientation without damage to cells or batteries contained therein, without shifting of the

content so as to allow battery to battery(cell to cell) contact and without release of contents.
FEAS B B () L R B e e A R AR AR 2 1.2 KBRS, BEANEEEEAT 5 YRORIF DT A A kT
B, AN B2 78 H A 1 B A RS AR, AN I R vl S5 e CRGES S5 FESD) B i) A S R B AN
VIR .

Conclusion%it: The package had passed 1.2m drop test. M Eid1.2m Bk A%

RYISZHRGCRRDBIRAE] | it : T RERIMELXPHNEEILZFEERETIWREARRI0L, 201, CiF301
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THE PHOTO OF SAMPLE ¥t A
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C.GlobTek? Inc.
BL1200F7034452S1PQAN

CAUTION: c €

*May explode if disposed of in fire.
*Use specified charger only.
‘Do not short circuit. @ E

202004 MADE IN CHINA

EIZAAE | icomiemmeamam | it : RERIbERED FHSEELS FESETWEARLOL 201, C301
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a1
Important Notice

1. The test report is invalid without the official stamp of LCS.

AR HELCSH #

2. The test report is invalid without the signatures of Ratifier, Reviewer and Testing engineer.
At BAHEA L RN R ER AL TR

3. Nobody is allowed to partly photocopy this test report without written permission of LCS.
RLCSHimFER, AMFADHEHARE S,

4. The report is invalid when anything of following happens — illegal transfer, reproduce,

embezzlement, imposture, modification or tampering in any media form.
MELE. 2. B B R SR SRR B R & H o Rk
5. Product information and customer information provided by the applicant, we are not

responsible for its authenticity.
PR SR P E S S ANBR B, BATA H R S e
6. The test report is valid for the tested samples only.
AR AR A AR AR P A i AT R
7. The Chinese contents in this report are only for reference.
AR I S A BN S
8. Objections to the test report must be submitted to LCS within 15 days.

SRS A A AW, MRS 2 HEIS RN FA AR .

***End of report***
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